Ref. | RW Spin | Worksaver Description List Price
No. | Off Part No. | Part No. (September 2009)
1 | SO88001 Not Avail. | Original Main Frame NA
2 | SO88126 830952 Spear, 2.25" Spin-Off $321.26
3 | SO88080 830954 Bracket — 2 hole Hyd. Motor Mount $ 52.20
4 | SO28400 Not Avail. | Eaton Hydraulic Motor NA see note below
5 | SO28267 Not Avail. | Cushion Valve NA see note below
6 | SO28119 830965 HYD HOSE 60" $ 19.97
7 | SO24062 830966 SPROCKET, 50B12 W/ 1" BORE $ 24.62
8 | SO24064 830967 ROLLER CHAIN #50 (69 pitch) $ 34.38
9 |[SO88122 830953 SPINNER WELDMENT-RW SO s .94  $361.47
10 | SO88030 830968 COLLAR ASSEMBLY $ 20.65
11 | SO88066 830969 CHAIN GUARD ASS. (RW design) 253.0y -$363:22
12 | SO88022 830970 LOWER HITCH PIN WELDMENT $ 26.63
13 | SO88026 830971 SPACER, LOWER HITCH PIN $ 9.78
14 | BL938 590006 AK-14 Lynch Pin 7/16" $ 045
15 | BL940 2501003 WASHER, MED FLAT 1/2" ZINC $ 041
16 | BL939 2502002 WASHER, SPRING LOCK ZINC 1/2" $ 026
17 | BL1000 2503313 BOLT, HEX 1/2"-13NC X 5" GR5 $ 5.69
18 | BL933 2500003 NUT, HEX ZINC 1/2"-13NC $ 048
19 | BL935 2503318 BOLT, HEX 1/2-13 x 0.75 G5 $ 1.88
20 | BL934 2503004 BOLT, HEX HD 1/2-13NC x 1-1/2” $ 1.35
21 | BL973 2501012 WASHER, STD. ZINC 5/16" $ 0.16
22 | BL921 2503094 BOLT, HEX 5/16-18NC x 3/4” G2 $ 035
23 | BL942 2500011 NUT,HEX ZINC 5/16"-18 $ 043
24 | BL1008 2503102 BOLT, CARRIAGE 1/2"-13NC X 1.5" $ 146
25 | BL1001 2503314 BOLT, SOCKET HEAD 5/16" X 2-1/2" $ 0.68
830963 WOODRUFF KEY $ 1.00

Worksaver part # 2505702 Parker Hydraulic Motor (List Price $658.00) can be used to replace
Eaton Hydraulic Motor but must have the 2-hole motor mount bracket (Ref.No.3)

fba"f"



